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Band edge measurements

Test Result
TestMode |AntennalChNameFreq(MHz) F-zu RU Reflevel Result Limit \Verdict
Size |Index[dBm/100KHZ][dBm/100KHZ][dBm/100KHZ]
26Tone | RUO -4.97 -37.54 <-24.97 PASS
Antl Low 2412 | 52Tone |RU37 -4.03 -37.26 <-24.03 PASS
106ToneRU53 -4.47 -37.36 <-24.47 PASS
26Tone | RUO -5.71 -36.65 <-25.71 PASS
Ant2 Low 2412 | 52Tone |RU37 -4.80 -37.27 <-24.8 PASS
L1 AX20MIMO 106ToneRU53 -4.31 -37.78 <-24.31 PASS
26Tone | RU8 -5.06 -42.87 <-25.06 PASS
Antl High 2462 |52Tone |RU40 -3.76 -42.29 <-23.76 PASS
106ToneRU54| -3.54 -42.89 <-23.54 PASS
26Tone | RU8 -3.29 -42.41 <-23.29 PASS
Ant2 High 2462 |52Tone |RU40 -4.50 -43.12 <-245 PASS
106ToneRU54 -4.19 -43.6 <-24.19 PASS
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Test Graphs
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 15C RS$247-QP
50.0 15C RS5247-AVG
40.0
30.0
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L 24+80 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Lossz Remark
MHz ~ dBuV dE ~ dBuvV  dBuv B dB
1 0.156 54.49 -11.20 65.69 43.80 0.24 10.45 QP
2 0.156 36.19 -18.50 55.89 25.50 0.24 10.45 Average
3% 0.181 60.31 -4.15 B4.46 40.60 0.25 10.46 QP
4 0.181 47.91 -6.55 54.46 37.20 0.25 10.46 Average
5 0.221 54.63 -8.16 62.79 43.91 0.26 10.46 QP
& 0.221 41.93 -10.86 52.79 31.21 0.26 10.46 Average
7 0.262 50.86 -10.52 61.38 40.10 0.29 10.47 QP
8 0.262 36.06 -15.32 51.38 25.30 0.28 10.47 Average
9 3.759 39.52 -16.48 56.00 28.90 0.41 10.21 @F
10 3.759 34.52 -11.48 46.00 23.90 0.41 10.21 Average
11 4.696 38.81 -17.19 56.00 28.20 0.41 10.20 @F
12 4.696 29.21 -16.79 46.00 18.60 0.41 10.20 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
sn.o’l _ 15C R5$247-QP
1"" ]
50.0 l 15C R§§247-AVG
4
40.0 B 13
14
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 24+80 NEUTRAL
- Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuvV  dBuv aE dB
1 0.152 54.28 -11.59 65.87 43.60 0.23 10.45 QP
2 0.152 35.98 -18.89 55.87 25.30 0.23 10.45 Average
3+  0.173 58.90 -5.91 B4.81 48.20 0.25 10.45 qF
4 0.173 43.60 -11.21 54.81 32.90 0.25 10.45 Average
5 0.185 56.30 -7.94 £4.24 45.60 0.24 10.46 QP
& 0.185 41.00 -13.24 54.24 30.30 0.24 10.46 Average
7 0.204 44.00 -19.45 63.45 33.30 0.24 10.46 QP
8 0.204 27.30 -26.15 53.45 16.60 0.24 10.46 Average
9 0.228 50.92 -11.60 62.52 40.19 0.26 10.47 QP
10 0.228 38.02 -14.50 52.52 27.28 0.26 10.47 Average
11 0.260 48.95 -12.47 £1.42 38.21 0.27 10.47 QP
2 0.260 32.35 -18.07 51.42 21.61 0.27 10.47 Average
12 3.528 39.11 -16.89 56.00 28.49 0.40 10.22 @F
14 3.528 34.81 -11.19 46.00 24.19 0.40 10.22 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID: HVADTHA140




srorronas. FCC RF Test Report Report No. : FR552114C

Appendix C Radiated Spurious Emission Test Data

Relative Humidity : | 41~42%

Test Engineer : Jerry Xu

Temperature : 22~23°C

Radiated Spurious Emission Test Modes

Mode (E,B\,,a,ﬂf) Antenna Modulation Channel = Frequency g::g RU Remark
Mode 1 2400-2483.5 MIMO 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 MIMO 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 MIMO 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 MIMO 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 MIMO 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 MIMO 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 MIMO 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 2400-2483.5 MIMO 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 9 2400-2483.5 MIMO 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 10 = 2400-2483.5 MIMO 802.11ax HE20 01 2412 MCSO0 RU26/0 -
Mode 11 = 2400-2483.5 MIMO 802.11ax HE20 01 2412 MCSO0 RU52/37 -
Mode 12 = 2400-2483.5 MIMO 802.11ax HE20 01 2412 MCSO = RU106/53 -
Mode 13 = 2400-2483.5 MIMO 802.11ax HE20 11 2462 MCSO0 RU26/8 -
Mode 14 = 2400-2483.5 MIMO 802.11ax HE20 11 2462 MCSO0 RU52/40 -
Mode 15 = 2400-2483.5 MIMO 802.11ax HE20 11 2462 MCSO | RU106/54 -
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Summary of each worse mode

Mode Modulation Ch. (T\;quz) (dléfxlellm) ‘ (dIB_ILJn\]/I;m) M(%rg)m Pol. Z?Izk Result Remark
1 802.11b 01 2389.04 50.47 54.00 -3.53 H | AVERAGE Pass @ Band Edge
1 802.11b 01 4824.00 39.48 74.00 -34.52 H PEAK Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 @ 7311.00 43.19 74.00 -30.81 Y, PEAK Pass Harmonic
3 802.11b 11  2484.82 50.90 54.00 -3.10 H | AVERAGE Pass @ Band Edge
3 802.11b 11 7386.00 43.31 74.00 -30.69 H PEAK Pass Harmonic
4 802.11g 01 2389.30 48.85 54.00 -5.15 V | AVERAGE Pass Band Edge
4 802.11¢g 01 | 4824.00 40.10 74.00 -33.90 \% PEAK Pass Harmonic
5 802.11¢g 06 - - - - - - - Band Edge
5 802.11g 06 | 7311.00 42.92 74.00 -31.08 H PEAK Pass Harmonic
6 802.11¢g 11 | 2483.44 50.82 54.00 -3.18 H Average Pass | Band Edge
6 802.11g 11 7386.00 42.05 74.00 -31.95 H PEAK Pass Harmonic
7 802.11ax HE20 = 01 | 2389.95 46.72 54.00 -7.28 H | AVERAGE Pass @ Band Edge
7 802.11ax HE20 = 01 | 4824.00 39.21 74.00 -34.79 H PEAK Pass Harmonic
8 802.11ax HE20 = 06 - - - - - - - Band Edge
8 802.11ax HE20 | 06 | 7311.00 42.35 74.00 -31.65 \% PEAK Pass Harmonic
9 802.11ax HE20 11 | 2483.50 48.89 54.00 -5.11 H | AVERAGE Pass @ Band Edge
9 802.11ax HE20 = 11 | 7386.00 42.89 74.00 -31.11 H PEAK Pass Harmonic
10 802.11ax HE20 01 | 2389.95 44.09 54.00 -9.91 H | AVERAGE Pass @ Band Edge
10 802.11ax HE20 | 01 - - - - - - - Harmonic
11 802.11ax HE20 01 | 2389.82 65.80 74.00 -8.20 H PEAK Pass | Band Edge
11 802.11ax HE20 | 01 - - - - - - - Harmonic
12 802.11ax HE20 01 | 2389.95 43.16 54.00 -10.84 H | AVERAGE Pass @ Band Edge
12 802.11ax HE20 | 01 - - - - - - - Harmonic
13 802.11ax HE20 11 | 2483.62 65.13 74.00 -8.87 H PEAK Pass | Band Edge
13 802.11ax HE20 & 11 - - - - - - - Harmonic
14 802.11ax HE20 | 11 | 2484.04 64.59 74.00 -9.41 H PEAK Pass | Band Edge
14 802.11ax HE20 & 11 - - - - - - - Harmonic
15 802.11ax HE20 = 11 | 2483.62 43.75 54.00 -10.25 H | AVERAGE Pass @ Band Edge
15 802.11ax HE20 & 11 - - - - - - - Harmonic
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd PRI s RCPRTIR
5.0 M Wm“wn« 5.
T
Il g e ot
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2387.3% 6L14 74.00 1156 48.62 3L15 670 3043 600 100 72PEK 1 241000 114,96 ------ ------ 1139 3% 674 3042 600 100 72PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
L FCLC PART A5C AVG) FCC PARTA5C (AVG)
448 448
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.04 50.47 3400 -3.53 37.93 3L 670 3042 600 100 72 AVERAGE 1 410,00 109.73 ------ -=--- 9.0 336 674 3142 600 100 72 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd TRES s FCPRTIR
5.0 1 ww‘w M 5.
1L b Lol m il IR et Aiinaln bl
u I
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 238350 6l.64 74.00 1136 49.14 3L13 670 3043 600 3@ 34 PEK 1 241000 108.25 ------ -=---- 9,58 3.3 674 3142 600 30 34 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
. FCC PART A5C (AVG) FCC PARTA5C (AVG)
488 : ] 48
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38384 49.57 3400 -4.43 37.06 3LM 670 3043 600 30 54 AVERAGE 1 2410.00 103.86 ------ ------ 9119 3.3 674 3142 600 30 54 AVERAGE
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Pol. Horizontal Vertical
mLﬁeI(dBu‘ﬂm) L“Level(ml‘lﬂn)
900 904
0 FCCPART 14C) T FCCPART 18C)
i FLCPRT 15 AV i FLCPIRT TS AV
851 ‘ PR 5 W"‘M
Peak PONPI T P g IS
Avg 00 0
150 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (Miz) Frequency (Mz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 434.00 39.48 74.00 -4.52 6L76 3410 0.5 65.04 .00 --- PEAK 1 434.00 39.37 74.00 -34.63 LG5 3410 056 65.04 000 - - PEAC
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Pol. Horizontal Vertical
e8] i)
FOC PART 15 - FCCPART 15
i FCCPART 15 AVG) i FCCPART T AV

0 WWM 1 WMW
Peak RO P

300 B
Avg
150 150
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mz douu/m dBuv/m B dBWY dB/m B OB dB o deg Mz dowu/m duv/m 8 dBW dB/m B dB oAb o deg
1 437408 39.46 74.88 -34.54 6L.62 3418 9.61 65.87 8.0 - --- PEAK 1 437408 40.20 74.80 -33.78 62.33 3418 9.61 65.87 8.8 - --- PEAC
1 73Lee 4281 7480 -31.19 6049 35.62 1187 6517 0.0 - - PEAK ro7aLee 4,19 74.00 -30.81 0.7 /.62 1187 €517 0.0 - --- PEAK
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd FOPHRTIRC s FCPRTIR
B0 ! B
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2499.80 6257 74.00 -11.43 49.64 3150 6.4 3241 600 141 73PEK 1 2462.09 115,56 ------ -=---- 12,67 350 680 3241 600 14 73PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 38 !
95 95
N B3
5.0 L]
4| FCCPARTA5C (AVG) FCC PARTA5C (AVG)
448 48
Av
g 15 35
163 163
o 5L 24, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 243481 5650 34.00 -3.10 37.98 3130 6.8 3041 600 141 73 AVERAGE 1 246,00 11123 ------ === 98.34 3L50 680 3241 600 14 73 AVERAGE
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 38 !
95 95
B . FECPART 5t B3 FELPART G
A
) M1 d SSIUW
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 243428 6L.68 74.00 -11.30 4876 3130 6.8 3041 600 M0 B4 PEN 1 246200 L1112 ------ -=-o- 98,03 350 680 3241 600 MO B4 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
. FCCPART 15C AVG) FCC PARTA5C (AVG)
448 48
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248758 49.89 34.00 -4.11 36.96 3150 6.4 3241 600 240 B4 AVERAGE 1 2462.09 106,68 ------ ------ 9371 350 6.0 3241 600 M0 B4 AVERAGE
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Pol. Horizontal Vertical
12!‘\mel(llliu‘ﬂm) L“Levellml‘lﬁn)
70 FCCPART 15C] T FCCPARTA5C]
i FCCPART 15 AVG) i FCCPART T AV
50 / —————————— 5 2 NPTV
Peak I Py T e g
300 mr“—
Avg
150 150
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MH) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @ w g Wodnddn & BN Bh & B @B o g
1 452408 39.97 74.86 -34.83 62.86 34.85 0.66 65.88 .08 - --- PEAK 1452408 40.26 74.80 -33.74 6235 34.85 0.66 65.80 6.8 - --- PEAK
1 736.00 4331 74.00 -30.69 6L.@7 35.70 1194 6548 0.00 -~ --- PEAK 1 7306.00 43.00 74.00 -30.98 6078 35,70 1194 540 0.0 -~ --- PEAK
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Pol. Horizontal Vertical
B Level {BuVim) B Level {dBulim)
1134 14
ik s
i3 T f ORRTIC
Peak il 0
Avg FCCPART15C AVG) FOC PARTAEC AVE)
al [
1! ik
183 18
18000 18400, 20800, 0, 70, i 16000 1040, 10800, 1, 1600, il
Freguency(VHE) Frequency (Mg
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Pol. Horizontal Vertical
Level {dBuVIm) Level {dBuVIm)
FCC PART15C FCC PART15C
75 15
550 r 5 r
25 ' 25
0, 3os 5 § . :m]1 5 ]
o s e DAl S
kWL 1 W
LE"
50| 5
Peak 7 7!
) 2, I 612 06, 10m 0 . m 12 806, 100
Frequency (MHz) Frequency (MHz)
Linit Over Read At Cable Preamp  Aux  APos  TPos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Facter Factor Remark
Mz dBuv/m dBwv/m  dB dBW dB/m  dE dB B om deg Mz dBuV/m dBuV/n 4B dBW dB/m 0B B B o deg
1 3049 20.28 40.00 -19.72 26.75 24.91 @.83 3.1 0.0 ---  --- Pesk 1 42,85 31.20 40.09 -3.80 44,35 13.84 1.08 3219 @00 ---  --- Peak
1 219.64 28.49 46.00 -17.51 43.15 15.07 2.26 31.99 @.0@ - --- Pesk 714,76 20,07 43.50-22.43 33.95 17.36 182 .06 0.0 - --- Peak
3 26814 30.76 46.00 -15.24 4122 19.63 2.5 3208 0.89 --- -~ Peak 319514 18.55 43.50 -14.95 43.80 1472 212 309 0.9 ---  --- Peak
4 39.60 3169 46.00 -14.31 4143 19.61 2.7 3212 0.8 - --- Pesk 4 39.08 20.00 46.00 -24.00 3174 19.61 .77 312 0.0 ---  --- Peak
5 4p3.45 25.99 46.00 -20.10 33.86 21.93 3.06 3215 0.88 ---  --- Pesk S 487.60 28.34 46.00 -17.66 33.44 23.67 3.37 314 @00 ---  --- Peak
6 483.85 26.31 46.00 -19.69 3L.41 23.67 3.37 3214 0.00 - - Peak 6 77607 27.88 46.00 -18.12 27.45 27.92 424 3L73 0.00 ---  --- Peak
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 138 1
95 95
fhd PRI s FCPRTIR
5.0 1/’*/' 5.
4E.BW 45.3M
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 608l 74.00-13.19 48.77 3L.26 6.70 3242 600 18  71PEK 1 241000 113,09 ------ -=--- 100.42 313 674 3042 600 18 7LPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCLC PART 15 (AVG) FCC PARTA5C (AVG)
[y S m\,__,_/——’/‘_’) \
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 43.05 5400 -5.75 3570 3L 671 3142 600 18 71 AVERAGE 1 241000 104,10 ------ -=--- 9141 3L37 674 3142 600 18 71 AVERAGE
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
fag T !
95 95
fhd ORI s RCPRTIR
5.0 1 J\/ w\/\w\ 5.
-, m YRR W Whilpralghmnia ey
u Wl anihinsppm A
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2388.39 6L57 74.00-11.43 40.04 3L 670 3042 600 311 B3IPEA 1 241009 112,99 -----v --oo- 10.31 336 674 3142 600 311 B3I PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARFISC (AVG) FCC PARTA5C (AVG)
[y : 45.&\/_“’_’/“_”) T —
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.30 43.85 3400 -5.15 36.31 326 670 3242 600 311 B3 AVERAGE 1 241,00 103,94 ------ -=--- 9130 333 673 342 600 311 B3 AVERAGE
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Pol. Horizontal Vertical
mLﬁeI(dBu‘ﬂm) L“Level(ml‘lﬂn)
900 904
0 FCCPART 14C) T FCCPART 18C)
i FLCPRT 15 AV i FLCPIRT TS AV
I SR p—— ) PR ————
Peak MWMW g Vit
Avg 00 0
150 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (Miz) Frequency (Mz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 43400 3351 74.00 -35.40 60.79 3410 0.5 65.04 .00 PEAK 1 434.00 40.10 74.00 -33.99 6238 .10 9.5 65.04 000 - - PEMC
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Pol. Horizontal Vertical
12!‘\mel(lll)u‘ﬂm) L“Levelldﬂll‘lﬂn)
70 FCCPART 15C] T FCCPARTA5C]
0 FLCPART 15 AV i FLCPART 15 AV
0 L wramiisng A 1 2 UTORHARMIIE s
Peak gt eaniove -
300 B
Avg
150 150
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o by Medln BN B BN B & B & a tg
1 437408 39.83 74.88 -34.97 6L.19 3418 9.61 65.87 8.8 - --- PEAK 1 487408 33.64 74.80 -35.36 60.80 3418 9.61 65.87 8.8 - --- PEAC
1 73Lee 4.9 74.00 -31.08 co.ce 35.62 1187 6517 @.00 -~ --- PEAK v 73100 4035 74.00 -31.65 6003 35.62 1187 €517 0.0 - --- PEAK
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6
Mode Band Edge - L
2400-2483.5_802.11g_CH11_2462MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ !
95 95
td FECPARTIAC i FOPRTIEC
ss.nww 1 B0
Pty
448 L i
Peak
15 35
163 163
i U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
MoBWn BN B BN B B B B o d MG EWE B BN Bm B B B a O
1 243668 60.51 74.00 -13.49 47,58 3250 6.84 3240 680 116 70 PEAK 1245800 13,97 ------ - 101,08 3250 6.89 32.41 6.0 116 70 Peak
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
i1 95
i3 i3
il Al
' FCC PART 15C (AVG) FCCPART 15C (AVG)
44 4B.BV”\H_/~J K. S A——
Av
g 15 35
163 163
y I
u i Ui, M, e, B 1000 1400. 1800. 200, 2600, 300
Frequency (MH) Frequency (M)
Linit Qver fesd  Ant Cable Preamp  Auc Mos  Tos Linit Over Resd Ant Cable Preamp Aux APos TPos
Freq Llevel Line Linit Level Factor Loss Factor Factor Renark freq level Line Linit Level Factor Loss Factor Factor Remark
ModWiddh & B0 Bh B B B a iy WENIEE & B9 &n & & & a dg
1 248344 50.82 54.00 -3.18 37.9 3150 6.8 3241 600 116 70 Average 1 2462.00 105,09 -—---v v 0.0 5 6E 341 680 116 70 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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6
Mode Band Edge - L
2400-2483.5_802.11g CH11 2462MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
frig 1138 “
15 175
3 FECPART i3 FECPARTC
Bl M \”’M Bl
it kbbb i ]
44 A B et
Peak
15 35
16 163
0 5 164, 6. 2488, 10 1000 1400, 1800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wil N B B B B B & o dg ok W B BN B B B & o dg
1 248416 58.59 74.00 -15.41 45.67 3250 6.83 3241 6.0 308 77 PEAK 1 2462.00 112,41 ------ ------ 99,52 32.50 6.60 32.41 6.0 B8 77 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
15 175
B3 i3
650 65
FCC PART 15C (AVG) FCC PART15C (AVG)
4 ] 4&.&\ﬂﬂ_/_) e —
Av
g 15 35
16 163
0 5 164, 1. 2488, 10 1000 1400, 1800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor

Wiz dBuv/m dBuv/m B BV w8 B B o deg

1 248350 46.91 54.00 -7.809 33.99 32.50 6.83 3241 6.00 308 77 AVERAGE

Remark

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2462.00 103,16 ------ ------ 9.7 3150 6.0 3241 600 300 77 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HV4DTHA140

Page Number . C17 ofC37
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] L“Levellml‘lﬁn)
70 FCCPART 15C] T FCCPARTA5C]
i FCCPART 15 AVG) i FCCPART T AV
0 ! WWMMM 1 i i
Peak g e IS
300 g
Avg
150 150
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o by Medln BN B BN B & B & a tg
1 492408 40.13 74.88 -33.87 62.22 34.05 0.66 65.80 8.0 -  --- PEAK 1492408 40.26 74.80 -33.74 62.35 34.85 0.66 65.80 8.0 - --- PEAC
1 736.00 4205 74.00 -31.95 S9.81 35.70 1194 6548 0.0 - --- PEAK 1 736,00 4168 74.00 -32.32 9.4 3570 1194 6540 0.0 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C18 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd ACPIRT IR s RCPRTIR
5.0 W MMW% 5.
P oAb At J A
448 48
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 59.20 74.00 -14.80 46.63 3126 671 3142 600 109 7B PEAC 1 41,00 115,37 ----v -=oo- 102,69 336 6.74 3142 600 109 78 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCPARRASC (AVG) FCC PARTA5C (AVG)
) ! - 4a.a\ﬂ/_f/*‘4’] |
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4070 3400 -7.8 3407 326 671 3142 600 109 7B AVERAGE 1 241,00 103,56 ------ ------ 99.88 3136 6.74 3142 600 109 70 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd RCPIRTIRC s FCPRTIR
5.0 i M 5.
. miphinoly Joi¥ | ottt
s 1T ORI o
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 385,01 57.19 74.00 -16.71 4478 LM 670 3043 600 263 BRPEAC 1 241009 111,76 ------ -=---- 99.08 336 6.74 3142 600 263 BRPEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCPARTA5C (AVG) FCC PARTA5C (AVG)
448 1 48
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238670 45.16 54.00 -B.84 3264 3L15 670 3043 600 263 BD AVERAGE 1 241,00 101,60 ------ ------ .02 3136 6.74 3142 600 263 BD AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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Pol. Horizontal Vertical
mLeveI(dBqu) L“Lml(ml‘ﬂm)
900 904
0 FCCPART 14C) T FCCPART 18C)
i FLCPRT 15 AV i FCCBART 53 AV
Peak - WMW 4 T i
Avg 00 0
150 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (Miz) Frequency (Mz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 43400 39.20 7480 -34.79 6L49 3410 0.5 65.04 .00 --- PEAK 1 43400 33.67 7400 -35.33 60.95 3410 056 65.04 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HVADTHA140

Page Number . C21 ofC37
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Pol. Vertical
Lol L)
- O PART 150
600 FECRART S
I 2 w‘lﬂﬂm 2 IR
Peak WMW WWWWW
10
Avg

3000 6000,

Linit  Qver
Freq level Line Linit
[
1 437408 39.35 74,80 -34.65
1 7iLee 4208 74.00 -31.92

Mz dowu/m duv/m 8 dBW dB/m B dB oAb o deg

G000, 9000, 1200, 15000, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: HV4DTHA140

14600 3890 74.00 3509 GLO 10 0.61 6587 0.80 - - PEAC
2 OTLEG AL 7A00 3LES AB N6 1L .17 080 - - PEN
Page Number . C22 ofC37
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9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd FOPHRTIRC s RCPRTIR
ss.nwww M B0
MMMM
" T NP L
Peak
15 35
163 163
o 5L 24, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24835 6.4 74.00 -13.50 47.56 3130 6.8 3041 600 14 73PEK 1 246,09 113,28 ------ ------ 100.39 350 6.80 3241 600 14 73PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 43.89 3400 -5.11 35.97 350 6.3 3041 600 140 73 AVERAGE 1 262,00 103,41 ------ ----- 99.52 3150 6.0 3241 600 140 73 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIRC s RCPRTIR
B W w B
T Wm«wwwww
488 A B srasnhe i
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 3428 5948 74.00 -14.50 46.56 3150 6.8 3041 600 W 75 PEK 1 2462.00 110,42 ------ === 97.52 350 6.8l 3241 600 27 75 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
L ! 4&.&¥H/A__j SO E———
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 M350 4716 54.00 -6.84 3020 3150 6.8 3041 600 297 75 AVERAGE 1 2462.00 108,68 ------ ------ 878 350 6.1 341 600 27 75 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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Linit Over Read  Ant Cable Preamp  Aux APos TPos

Linit Over Read

Pol. Horizontal Vertical
el T
- FCCPART 150 " FECPART 150
i FCCPART 15 AVG) i FCCPART T AV
50 1 MmMMM 85 ) mmewM
Peak i S s sl
kil ki
Avg
150 150
300 0. 9000, 12000 15010, 18000 300 000, 9100, 12000 15010, 1000
Frequency (MHz) Frequency (MHz)

Ant Cable Preamp  Aux APos TPos

Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mz douu/m dBuv/m B dBWY dB/m B OB dB o deg Mz dowu/m duv/m 8 dBW dB/m B dB oAb o deg
1 492408 39.44 74.88 -34.56 61.53 34.05 0.66 65.30 0.00 --- PEAK 1492408 39.96 74.00 -34.04 62.85 34.85 0.66 65.80 8.8 - --- PEAC
1 7386.00 4289 74.00 -31.11 60.65 3578 1194 65.40 Q.00 === PEAK 1 7306.00 4188 74.00 -32.12 S9.64 3570 1194 5.4 0.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number . C25 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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10
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
B lipicc B3 FELPART G
50 1 ﬂ M il
" bbbt wJ-MNMj L T R
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.17 6257 74.00 -11.43 30.03 3126 6.70 3042 600 100 75 PEAC 1 40,09 119.16 ------ === 16,53 3L32 673 3042 600 100 75 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
FCC PARRASC AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4.9 34.00 -0.90 3134 326 671 3042 600 100 75 AVERAGE 1 41000 109.72 ------ === 97.09 331 673 3142 600 100 75 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C26 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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10
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
B LD B3 FELPART G
5.0 i M/ WNWM 5.
bt A Jovsnpf ol Hitne oy |l
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238826 5795 74.00 -16.05 45.40 3L 670 342 600 3 130 PEAC 1 241000 114.79 ----ev -ooon 102,06 3132 673 3042 600 300 230 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCBART A5C AVG) FCC PARTA5C (AVG)
[y 1 g 4a.a\d‘_‘/_/_'/hJ
Av
g 15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 43.15 54.00 -10.85 30.60 3126 671 3042 6.00 300 130 AVERAGE 1 241,00 105,30 ------ === 9,67 3L 673 3142 600 300 230 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd PRI s FCPRTIR
5.0 ! 5.
Nty Moo W
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 6.80 74.00 -8.0 3.5 3L 671 342 600 100 BAPEAC 1 241000 116,13 ------ === 13,50 3.3 673 3042 600 100 BRPEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
FCC PARTASC AVG) FCC PARTA5C (AVG)
[y | h 48.8\_”_-/_’—",‘_//
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 44.20 54.00 -0.80 3163 326 671 3042 600 100 BD AVERAGE 1 241000 106.25 ------ -=---- 93.62 3L 673 3142 600 100 BD AVERAGE
Sporton International Inc. (Kunshan) Page Number . C28 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 [
95 95
B WLLIED B3 FELPART ¢
5.0 i 5.
bbbl ot AR L, Aot
o Bl bbb
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238350 6L.B5 74.00 -11.95 48.51 326 670 3242 600 311 B3 PEA 1 241000 114,48 ------ === 1.8 3.3 673 342 660 311 BIPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCRARTA5C (AVG) FCC PARTA5C (AVG)
44 4 h 4&.8\/“//_‘,/4
Av
g 15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 43.43 3400 -10.57 30.88 3126 671 3042 600 311 B3 AVERAGE 1 241000 103.74 ------ === SLIL 3L 673 342 680 311 B3 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140




srorronas. FCC RF Test Report Report No. : FR552114C
12
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd RIES s FCPRTIR
5.0 1 / 5.
I ittt I bbb
40— 48
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.05 56.40 74.00 -17.60 43.89 3LM4 670 3043 600 10 76 PEAC 1 240,00 109.99 ------ -=--- 9.3 L3 673 L4 600 100 76 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
I
95 95
N B3
5.0 L]
FCCPRRTASC AVG) FCC PARTA5C (AVG)
448 1 y 4B.BM/_‘_J
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 43.16 34.00 -10.84 30.61 3126 671 3042 600 100 76 AVERAGE 1 2410.00 108,49 ------ ----- B.86 331 673 3042 600 100 76 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 5.
w ]MWLUM
| Al " i IPTTR W Ty FtipdrnlpA Ay RateL o herrg b el
Il a Il
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 53845 6.0 74.00-17.78 4371 3L13 670 3043 600 M1 B4 PEA 1 2412.00 108.89 ------ ------ 9.26 L3 673 L4 600 Ml B4 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
I
95 95
N B3
5.0 L]
FCCPART A5C (AVG) FCC PARTA5C (AVG)
s -/ ! 48.8\/4"/_”}
Avg
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4293 34.00 -1L.07 30.38 3126 671 3142 600 241 B4 AVERAGE 1 4.0 99.96 ------ == .43 3L31 673 3142 600 M1 B4 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C31 ofC37

TEL : +86-512-57900158
FCC ID: HV4DTHA140




srorronas. FCC RF Test Report

Report No. : FR552114C

13
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 ! 5.
b Al
488 BBt s
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48361 6513 74.00 -8.87 5011 350 6.3 3241 600 173 76 PEA 1 262,00 118,19 ------ -=--- 15,28 350 6.8 3241 680 173 76 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
[} e 1 [
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4850 4.3 3400 -0.77 3131 350 683 3041 600 173 76 AVERAGE 1 2462.00 108.45 ------ ------ 9.5 350 6.8 3241 600 173 76 AVERAGE
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13
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd " FOPHRTIRC s RCPRTIR
i50 MMHMMW i 1 50
i IS E—T
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48360 62.64 74.00 1136 49.70 3150 6.8 3241 600 28 B6PEAC 1 246,00 114.23 ------ -=--- 1132 350 6.8 341 600 M8 BGPEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
- ; )
Avg W,,._y/—/j R ———
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedaBWE B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 M350 43.79 3400 -10.20 30.87 3150 6.8 3041 600 248 BO AVERAGE 1 2462.00 105,20 ------ === 92,31 350 6.8l 3241 600 ME BG AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 1 5.
e
44 BBt i hompescet
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2404 6459 74.00 -0.41 5167 3150 6.3 3241 600 14 7B PEN 1 246,09 115,31 -----v -=-o- 1241 350 681 3241 600 140 78 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
T i s
Avg
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 4.5 5400 -0.48 3160 3150 6.3 3041 600 140 78 AVERAGE 1 246,00 105,71 ------ -=--- 9281 350 6.1 3241 600 140 70 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIRC s RCPRTIR
5.0 1 5.
" ok L IR
s Wl psimsmnpgi et
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 485,10 59.60 74.00 -14.40 46.68 3130 6.8 3241 600 3 116 PEA 1 2462.00 109.99 ------ ------ 97.09 350 681 3241 600 300 116 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
" 4 m\ﬂ,——/*_/J
Avg
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 485,00 43.44 3400 -10.% 30.50 3150 6.8 3241 600 300 116 AVERAGE 1 2462.00 108,15 ------ ------ 8.3 350 681 3241 600 300 116 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54_2462MHz
ANT MIMO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 W
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 M1 5.
Mo . WMMM“
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2485.00 6010 74.00 -13.99 47.18 3150 6.8 3041 600 27 99 PEA 1 246,09 L1162 ------ -=---- 972 350 6.1 3241 600 27 99 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
448 ! 1 4E.BVN_’-_/A")
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 M8.60 43.75 5400 -10.5 30.83 3150 6.8 3041 600 297 99 AVERAGE 1 2462.00 16101 ------ ------ B0 3150 6.1 3241 600 297 99 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54_2462MHz
ANT MIMO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 5.
\\MMW
RPS NP PRI P YY ot | bt i
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 56.40 74.00 -17.58 43.50 3150 6.3 3241 600 139 BRPEAC 1 2462.00 106,84 ------ ------ 93.04 350 6.8l 3241 600 19 BRPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
g i 4B.BW—/~"J
Avg
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 483,80 43.70 5400 -10.30 30.78 3130 6.8 3041 600 19 BD AVERAGE 1 246200 98.65 ------ ------ 85,73 350 681 3241 600 130 BR AVERAGE
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 100 - - 10Hz
802.11g 99.32 - - 10Hz

802.11ax HE20 100 - - 10Hz
802.11ax HE20 RU26 100 - - 10Hz
802.11ax HE20 RU52 100 - - 10Hz
802.11ax HE20 RU106 100 - - 10Hz
802.11b
Spectrum [%]
Ref Level 30.80 dém  Offset 10.80 dB @ RBW 10 MHz
= Att 30dE @ SWT 10 ms YBW 10 MHz
FoT
20 dBém
10 dem
0 dBm
-10 dém
-20 dBm
-30 dém
-40 dBm
-50 dém
-60 dém
CF 2.412 GHz 691 pts 1.0 ms/
il I Ready BERRRRRRE e Y

Date: 9.JUL.2025 02:31:00
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802.11g

Spectrum T

Ref Level 30.80 dBm Offset 10.80 dB @ RBW 10 MHz

o Att 30 dE & SWT £ ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.11dB
vy . 2.11594 ms
b2 B st Walianl Saris o e A L J T L T R e A e R (s 1

695.65 |Is
10 dBm

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dém

-50 dBm

-60 dém

CF 2.412 GHz 691 pts

500.0 ps/
Marker

Type | Ref | Trc | X-value | Y-value | Function |
M1 1 695.65 ps 17.01 dBm
D2 M1 1 2.10145 ms 1.61 dB
D3 M1 1 2.11594 ms 0.11 dB&

Function Result |

)y ] Ready ™)

802.11ax HE20

Spectrum T
Ref Level 30.30 dém Offset 10.80 dB @ RBW 10 MHz
s Att 30 dB @ SWT 10 ms YBW 10 MHz
SGL
@ 1Pk Max
Xl (NI | PP B WP 1 VIY B IPIY [V L2l 4 popd b upl o [T PN P T Boalloe, ln
e R R LS (s — e e
10 dBm
0dBm
-10 dBm
-20 dBm
-30 dBm
-40 dém
-50 dém
-60 dBm
CF 2.412 GHz 691 pts 1.0 ms/
n Ready CRRNRRRAE i y
Date: 8.JUL.2025
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802.11ax HE20 RU26

Input Z 50 0 #Atten' 10dB  PNO: Fast Avg Type: Vollage
Corrections: Off Gale: Off Trig: Free Run
Freq Ref Int (S) IF Gain' Low

Sig Track: Off

Scale/Div 10 dB Ref Level 106.99 dBpV

W\.—-J\ﬂ.,M-|u.-.|v.lhﬁ‘»-fLr.wr.'\»-l'.u“:v,w,“'ﬂlt-,\ﬁ‘u d el Ar o i

Sweep / Measure
Continuous
Single

Center 2.403700000 GHz #Video BW 8.0 MHz Span 0 H:
Res BW 8 MHz Sweep 20.0 ms (1001 pts

oc WP e 23 B [

802.11ax HE20 RU52

Input Z 50 0 #Atten' 10dB  PNO: Fast Avg Type: Vollage
Corrections: Off Gale: Off Trig: Free Run
Freq Ref Int (S) IF Gain' Low

Sig Track: Off

Ref Level 106.99 dBpV

oo agg sl bongaf-f
bt athanbinluryh by Continuous
Single

Center 2.404400000 GHz #Video BW 8.0 MHz Span 0 H:
Res BW 8 MHz Sweep 20.0 ms (1001 pts

L8
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802.11ax HE20 RU106

#Atten: 10 dB PNO Fast

Ref Level 106.99 dByV

e e

!

Center 2.406300000 GHz #Video BW 8.0 MHz
Res BW 8 MHz

2l THE

Avg Type: Vollage
Trig: Free Run

F*\f g Sweep | Measure
Continuous
Single

Span 0 H:
Sweep 20.0 ms (1001 pts

L8
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802.11n HT40

Spectrum

Ref Level 30.00 dBm
fe Att 30 de
SGL
@ 1Pk Max

(=)

Offset 10.80 dB & RBW
- SWT 2ms vBwW

10 MHz
10 MHz

20 dBém

D3[1]

RTINS ALY

D2 mM1[1]

oot Mt bl R bty 4

il g i b Juat

-0.06 dB
682.61 ps
10.32 dBm

0 dem

ab L AGAE, P e

-10 dem

-20 dem

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.442 GHz

691 pts

Marker
Type | Ref | Trc |

X-value | v-value | _Function |

200.0 ps/

M1 1
D2 M1 1
D3 M1 1

286.96 ps
649.28 s
682.61 ps

10.32 dBm |
3.2 dB
-0.06 dB

Function Result |

)
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